

Unit WP3000



Item#	Description	Part Number	Quantity
1	Gasoline Engine, SH265-3011*	180131	1
2	Pumps,AR24462	230002	1
3	Inside Hexagon Bolts,5/16-24UNF-2Bx25	230003	4
4	Plug, Handle Frame	100044	2
5	Handle Frame	100027	1
6--	Nozzle, 0°	200013**	1
	Nozzle, 15°	200002**	1
	Nozzle, 25°	200003**	1
	Nozzle, 40°	200004**	1
	Nozzle, Detergent	200005**	1
7	Base, Nozzle	100045	5
8	Nylon Washer	100028	4
9	Plug, Frame	100029	2
10	Gun	200007	1
11	Step Bolts, M6	100031	2
12	Nut, M6	100010	8
13	Bracket, Gun	100032	1
14	Shaft, Wheel	100033	2
15	Hose	200016	1
16	Bracket, Hose	100034	1
17	Frame	100035	1
18	Bolt,M8x35	100036	4
19	Washer	100037	2
20	Split Pin	100038	2
21	Wheel	100039	2
22	Pad	100040	1
23	Support Bracket	100041	1
24	Screw, M6x40	100042	1
25	Spring Washer, 8	100043	4
26	Nut, M8	100020	4
27	Kohler Pre-Filter	160012	1
28	Kohler Filter Element	160011	1
29	Kohler Spark Plug	180134	1
30	Wand w/ Quick Disconnect	200020	1
31	O-Ring for PW Hose 200015/200016	200009	1

* For engine repairs, please contact an authorized Kohler service center by calling 800.544.2444.
**Complete nozzle package p/n 200014

